


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 4 421424 SKRUE SCREW

2 1 421425 DAEKSEL SIDE COVER

3 2 421426 BOLT M8X24 SCREW M8*24

4 1 421427 BOLGESKIVE WAVE WASHER

5 1 421428 KOBLING CLUTCH

6 2 421429 PAKNING GASKET 8*18*1

7 1 421430 MZTRIK NUT

8 1 421431 FIEDERSKIVE SPRING WASHER

9 1 421432 SVINGHJUL FLYWHEEL

10 4 421433 SKRUE SCREW

11 1 421434 PAKDASE OIL SEAL

12 2 421435 SKRUE SCREW

13 1 421436 TANDSPOLE COIL

14 1 421437 PIN PIN

15 1 421438 KRUMPTAPHUS VENSTRE CRANK SHAFT CASE(LEFT)
16 2 421439 BJS SPACER

17 2 421440 SKIVE GASKET

18 1 421441 BRANDSTOFTANK FUEL TANK

19 2 421442 SKRUE SCREW

20 1 421443 BESLAG FUEL TANK BELT
21 1 421444 BESLAG FUEL TANK BELT
22 1 421445 KRUMPTAP CRANK SHAFT

23 2 421446 LEJE BEARING

24 1 421447 PAKNING CYLINDER GASKET
25 1 421448 PIN PIN

26 1 421449 KRUMPTAPHUS HJJRE CRANK SHAFT CASE(RIGHT)
27 1 421450 PAKDASE OIL SEAL

28 1 421451 PAKNING AIR INTAKE GASKET
29 1 421452 ISOLATOR AIR INTAKE

30 2 421453 BOLT SCREW

31 1 421454 PAKNING CARBURTOR GASKET
32 1 421455 KARBURATOR CARBURETOR

33 1 421456 LUFTFILTERHUS KOMPLET AIR FILTER MOUNT
37 1 421457 SKRUE SCREW

38 4 421458 SKRUE SCREW

39 1 421459 REKYLSTARTER STARTER

40 1 421460 PAKNING STARTER WASHER
41 1 421461 STARTERTRISSE CATCH PLATE

42 1 421462 FIEDERSKIVE SPRING WASHER
43 1 421463 TANDRYR SPARK PLUG

44 4 421464 SKRUE SCREW

45 1 421465 SKRUE SCREW

46 1 421466 SKRUE SCREW

47 1 421467 D/AEKSEL UPPER COVER

48 1 421468 MOTORSKJOLD CYLINDER COVER
49 1 421469 PAKNING HEAT INSULATING GASKET
50 1 421470 SKRUE SCREW

51 2 421471 BOLT BOLT

52 1 421472 UDSTYDNING MUFFLER

53 1 421473 SKRUE SCREW




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

54 1 421474 VARMESKJOLD MUFFLER GASKET
55 1 421475 CYLINDER CYLINDER

56 1 421476 PAKNING CYLINDER GASKET
57 1 421477 STEMPELRING PISTON RING

58 1 421478 STEMPEL PISTON

59 1 421479 PIN PISTON PIN

60 1 421480 LASERING RETAINER

61 1 421481 NALEKRANS NEEDLE BEARING
62 1 421482 NOT KEY




% 4

> ) //

7
/

~

|
I
B

[ Z—=
= o068 w/ &
% 0 0000001 \\ (5

A,w \

A AN
~ AL — ‘

i\

o~
il o @
[qu] [qu]




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 421503 GEAR EA5200 KOMPLET COMPLETE GEAR
21 1 90063092 JORDBOR 4" /100 MM /70 CM | AUGER

21 1 90063093 JORDBOR 6"/150 MM /70 CM | AUGER

21 1 90063094 JORDBOR 8"/200 MM /70 CM | AUGER

21 1 90063095 ISBOR 8" /200 MM /70 CM ICE AUGER

21A 1 90063096 FORLANGERRYR 40 CM

22 1 421504 SPLITBOLT PIN SHAFT

23 1 421505 PIN PIN

24 4 421506 BOLT M6X30 SCREW M6*30

25 1 421507 BOLT M12X20 BOLT M12*20

26 1 421508 SKIVE WASHER 12*31*2
27 1 421509 GASHANDTAG KOMPLET THROTTLE

28 1 421510 STEL EA5200 FRAME

29 4 421511 BOLT M8X35 BOLT M8*35

30 4 421512 SKIVE M8 WASHS

31 1 421513 FIEDERSKIVE M8 SPRING WASHERS
32 1 421514 MJTRIK M8 NUT M8

33 1 421516 GREB HANDLE SLEEVE
34 1 421517 MOTOR EA5200 ENGINE

35 1 421518 BGS VIBRATION REDUCTION SET




	side1
	side 1_ re
	side2
	side 2_ re

